e % FCC RF Test Report Report No. : FG003022C

SPORTON LAB.

LTE Band 41 / 15MHz
Lowest Channel / QPSK

Spec n ué]

Ref Level 0.00 dem Offset 9.35 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Gheck PABS
_10 dBTP—p UGS e ABE .

-20 dbm
SPURIQUS_LINE_ABS

-40 dBm
[J— I e N i

bl

60 dBm
=70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit ||
30,000 MHz 1,000 GHz 1.000 MHz 926.55922 MHz -49.13 dBm -24.13 dB
1.000 GHz 2.475 GHz 1.000 MH2 2.34357 GHz -48.37 dBm -23.37 d8
2.715 GHz 3.000 GHz 1.000 MHz 2.9903% GHz -48.21 dBm -23.21.d8
3.000 GHz 7.000 GHz 1.000 MHz 6.88176 GHz -43.34 dBm -18.34 d&
7.000 GHz 10,000 GHz 1.000 MHz 9.73520 GHz -46.11 dBm -21.11d8
10.000 GHz 14,000 GHz 1.000 MHz 13.80877 GHz -44.90 dBm -19.90 dB
14.000 GHz 18,000 GHz 1.000 MHz 15.73453 GHz -41.21 dBm -16.21 d
18.000 GHz 27,000 GHz 1.000 MHz 19.21564 GHz -42,57 dBm -17.57 d&
bl
L JL J e
Date: 11.DEC.2020 11:28:31

Middle Channel / QPSK

Spec
Ref Level 0.00 dém Offset 9.29 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
-10 dBre—PRURISUSHINE_ABE; PAES

-20 dbm
SPURIQUS_LINE_ABS

-40 dBm —— oy

-70 dBm

-80 dBm
90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions.
Rangelow | Rangeup | REW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 942.55622 MHz -40.07 dém -24,07 d&
1.000 GHz 2.475 GHz 1.000 MHz 2.47482 GHz -48.11 dBm -23.11 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.73985 GHz -46.66 dBm -21.66 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88226 GHz -43.44 dBm -18.44 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.74179 GHz -45,94 dBm -20.94 dB
10.000 GHz 14,000 GHz 1.000 MHz 13.75828 GHz -44.90 dBm -15.90 db
14.000 GHz 18,000 GHz 1.000 MHz 15.72503 GHz -41.29 dBm -16.29 dB
18.000 GHz 27,000 GHz 1.000 MHz 19.89564 GHz -42.64 dBm -17.64 d&
bl
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e % FCC RF Test Report Report No. : FG003022C

SPORTON LAB.

LTE Band 41 / 15MHz
Highest Channel / QPSK

Spec
Ref Level 0.00 dem Offset 9.35 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Gheck PABS
_10 dBTP—p UGS e ABE naks
-20 dBm
SPURIOUS_LINE_ABS
-40 dBm —
60 dBm
=70 dBm
-80 dBm
-an dem
Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit ||
30,000 MHz 1,000 GHz 1.000 MHz 913.47076 MHz -48.93 dBm -23.93 dB
1.000 GHz 2,475 GHz 1.000 MHz 2.47408 GHz -48.47 dBm -23.47 d
2.715 GHz 3,000 GHz 1.000 MHz 2.71707 GHz -37.57 dBm -12.67 dB
3.000 GHz 7,000 GHz 1.000 MHz 6.87077 GHz -43.44 dBm -18.44 d&
7.000 GHz 10,000 GHz 1.000 MHz 9.77379 GHz -46.06 dBm -21.06 dB&
10.000 GHz 14,000 GHz 1.000 MHz 13.79878 GHz -44.39 dBm -15.85 db
14.000 GHz 18,000 GHz 1.000 MHz 15.73903 GHz -41.42 dBm -16.42 dB
18.000 GHz 27,000 GHz 1.000 MHz 25.73982 GHz -42.64 dBm -17.64 d&
bl
L JL J wa

Date: 11.DEC.2020 11:2

LTE Band 41 / 20MHz
Lowest Channel / QPSK

Spectrum
Ref Level 0,00 dém Offset 9.38 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Gheck PABS
10 dnebauiaus L ane pabs
-20 dBm
SPURIQUS_LINE_ABS
-40 dBm—
_— it A
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions
Rangelow | Rangeup | REW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 887.77861 MHz -40.03 dém -24.03 d&
1.000 GHz 2.475 GHz 1.000 MHz 2.47297 GHz -38.17 dBm -13.17 dB
2.715 GHz 3,000 GHz 1.000 MHz 2.72931 GHz -48.57 dBm -23.57 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88876 GHz -43.37 dBém -18.37 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.79528 GHz -46,00 dBm -21,00 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.80077 GHz -44.86 dBm -19.86 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.73403 GHz -41,20 dBm -16.20 dB
18.000 GHz 27,000 GHz 1.000 MHz 19.92114 GHz -42.56 dBm -17.56 dB
—
( )l J o
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SPORTON LAB.

FCC RF Test Report

Report No. : FG003022C

LTE Band 41 / 20MHz

Middle Channel / QPSK

Spec n

Ref Level 0,00 dBm
SGL Count 100/100
@1 AvgPwr

Offset 9.38 d& Mode Auto Sweep

Limit ¢heck

PABS

-10 dBrr

-20 dBm

SPURIQUS_LINE_ABS

-40 dBm

g ’ ¥ L
60 dBm
=70 dBm
-80 dBm
-an dem
Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit ||
30,000 MHz 1,000 GHz 1.000 MHz 920.25737 MHz -48.05 dBm -24.05 db
1.000 GHz 2,475 GHz 1.000 MHz 2.47187 GHz -47.90 dBm -22.90 d&
2.715 GHz 3.000 GHz 1.000 MHz 2.73772 GHz -46.33 dBm -21.33 d8
3.000 GHz 7,000 GHz 1.000 MHz 6.87427 GHz -43.44 dBm -18.44 d&
7.000 GHz 10,000 GHz 1.000 MHz 9.74929 GHz -46.06 dBm -21.06 dB&
10.000 GHz 14,000 GHz 1.000 MHz 13.76028 GHz -44.,30 dBm -15.80 db
14.000 GHz 18,000 GHz 1.000 MHz 15.71004 GHz -41.20 dBm -16.20 dB
18.000 GHz 27,000 GHz 1.000 MHz 19.93114 GHz -42.67 dBm -17.67 d&
bl
L JL 4 ‘
Date: 11.DEC.2020 11:34:14
Spec
Ref Level 0.00 dem Offset 9.38 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Fheck PARS
_10 dBre—BRURIOUS LINE ABE nabs
-20 dBm
SPURIOUS_LINE_ABS
-40 dBm
hontn v ey A o
C
60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions
Rangelow | Rangeup | REW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 875.65967 MHz -40,16 dBm -24,16 d&
1.000 GHz 2,475 GHz 1.000 MHz 2.15740 GHz -49.03 dBm -24.03 dB
2.715 GHz 3,000 GHz 1.000 MHz 2.72063 GHz -40.08 dBm -15.09 dB
3.000 GHz 7,000 GHz 1.000 MHz 6.94276 GHz -43.35 dBm -18.35 d&
7.000 GHz 10,000 GHz 1.000 MHz 9.73779 GHz -46.13 dBm -21.13 dB
10.000 GHz 14,000 GHz 1.000 MHz 13.74678 GHz -44.,93 dBm -15.93 db
14.000 GHz 18,000 GHz 1.000 MHz 15.71904 GHz -41,33 dBm -16.33 dB
18.000 GHz 27,000 GHz 1.000 MHz 19.24064 GHz -42.51 dBm -17.51 d&
bl
L L J wa
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o a0, FCC RF Test Report

Report No. : FG003022C

Frequency Stability|
Test Conditions LTE Band 41 (QPSK) / Middle Channel Limit
BW 20MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0015
40 Normal Voltage 0.0017
30 Normal Voltage 0.0004
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0015
0 Normal Voltage 0.0019
-10 Normal Voltage 0.0006 PASS
-20 Normal Voltage 0.0001
-30 Normal Voltage 0.0016
20 Maximum Voltage 0.0003
20 Normal Voltage 0.0020
20 Battery End Point 0.0014
Note:

1. Normal Voltage =3.3 V. ; Battery End Point (BEP) =3.135 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG003022C

LTE Band 71

Peak-to-Average Ratio

Mode

Mod.

QPSK

LTE Band 71 / 20MHz

RB Size

Full RB

16QAM

Limit: 13dB

Middle CH

Full RB

Result

5.10

5.74

PASS

LTE Band 71 / 20MHz / QPSK

LTE Band 71 / 20MHz / 16QAM

Middle Channel / Full RB

Spectrum 3 Spectrum 7
Ref Level 24.20 dbm _ Offset 4,20 db RefLevel 24.20 Gbm_ Offset 4.20 b
lo_att 0 dB__AQT 2ms @ RBW 20 MHz e Att 30 db__AQT 2 ms @ RBW 20 MHz
@153 view @152 View
< - i
a > 0.1
B
00 - 0.01
\
1E-L B 1E-0;
3
1E \ 1€-0
1 v 1 ¥
X i
'y
i |
{ 160 =
t
F 680.5 MHz Mean Pwr + 20.00 di :F 680.5 MHz Mean Pwr + 20.00 dB
C y G Distribution Function Samples: 130000 y Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crast | 10% | 19 | 0.1% | 0.019% |
Trace 1 | 2064 cbm 27,05 dbm 5.21 d8 2.35 dB 4.12 dB 5.10 dB 571 0B Trace 1 [ 16.76 cém  26.60 dbm ©.60 dB 2.96 dB 4.70 dB 5.74 dB 5.23 dB
e B —
[ ) CECRREE )
Date: 27.MOV.2020 19:58:30 Date: 27.NOV.2020 19:56:45
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SPORTON LAB.

FCC RF Test Report Report No. : FG003022C

26dB Band

width

Mode

LTE Band 71 : 26dB BW(MHz)

BW

20MHz

Mod.

QPSK

16QAM

Middle CH

19.18

19.78

Spectrum b Spectrum =
Ref Level 24.20 dém  Offset 420 db & RBW 300 kHz Ref Level 24.20 dém  Offset 4.20 dé & RBW 300 kHz
o Att 30de  SWT 1B.Sps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT 16.9pu: @ YBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max @ 1Pk Max
20 ™Il 14.91 dBm| 2 ™Il 12.50 dBm|
Y 676.0240 MHz 680.6200 MHz
10 d LAY o o AR ey 26.00 dB)| 10 o _rapin T N 26.00 dB|
I Bu \ 10.181000000 MHz [ Hu ! 10.780000000 MHz
o de ] Q factor \ 35.2 o dB / Q factor \ 34.4
o J |
“10 dam: 5 -10 dem y E
/ H \
s / \
-20 dBm T Aoy -20 dém—+ o
ALV P e e e
e - ey e o -
-30 dBm 50 dem
40 dBm 40 dam
50 dBm -50 dBm
-60 dBm -60 dBm
-70 dém =70 dém
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value ¥-value | __Function | Function Result
ML 1 676.024 MHz 14.91 dBm ndB down 19.161 MHz ML 1 BBD.62 MHz 12.58 dém ndB down 19.78 MHz
T1 1 670.63 MHz -11.02 dém ndé 26.00 dB T1 1 670.51 MHz -13.52 dém ndé 26.00 d8
T2 1 689.611 MHz -9.94 dBm  factor 35.2 T2 1 690,29 MHz -13.08 dém  factor 34.4
il J ) - Il J
Date: 27.MOV.2020 19:45.13 Date: 27.NOV.2020 19:45:38
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SPORTON LAB.

FCC RF Test Report

Report No

. : FG003022C

Occupied Bandwidth

Mode

LTE Band 71 : 99%0BW(MHz)

BW

20MHz

Mod.

QPSK

16QAM

Middle CH

17.98

17.90

Spectrum b Spectrum =
Ref Level 24.20 dém  Offset 420 db & RBW 300 kHz Ref Level 24.20 dém  Offset 4.20 dé & RBW 300 kHz
o Att 30de  SWT 1B.Sps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  18.8us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 ™Il 14.94 dBm| 2 _ ™Il
672.1880 MHz 1
10 d . b s AP Rl v - 17.982017982 MHz 104 L el ORI e 2
] v
| |
0 d8 T 0 dés 1 !|
10 dBm it -10 dem - .
/ by
20 dom P -20 dBm Lo AR
Ry R Vi P vy Vet ]
30 dam 430 dem
40 dBm 40 dam
50 dBm -50 dBm
-60 dBm -60 dBm
-70 dém =70 dém
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value |__Function Function Result Type | Ref | Tre | X-value | ¥-value |__Function Function Result
ML 1 672.188 MHz 14.34 dBm ML 1 674,566 MHz 12.78 dém
T1 1 671.509 MHz 8.86 dBém Occ Bw 17.982017982 MHz T1 1 671.509 MHz 8.27 dBm oce Bw 17.902097902 MHz
T2 1 689.451 MHz 8.57 dbm T2 1 5694111 MHz 7.16 dém
GRRNNRRED wa LT
Date: 27.MOV.2020 19:44.55 Date: 27, NOV.2020 19.45:27

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : ZMOL860GL 16

Page Number

1 A96 of A166

Report Issued Date : Feb. 07, 2021

Report Version

: Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG003022C

Conducted Band Edge

LTE Band 71 / 5SMHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Date: 27.NOV 2020 18:19:45

Spectrum o= spectrum
Ref Level 22.70 dBm  Offset 4.20 dB Mode Auto Sweep Ref Level 22.70 dBm  Offset 4.20 d& Mode Auto Sweep
S6L Count 100,100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 dehwidhad r | SPURIRIE CHBEKADS :
Line _$PURIOUS INE_ABS PABS r\ Line _$PURIOUS_LINE AH!!‘ PASS
10 dBm ‘ 10dem j
0 dBm [ 0 dem H L
-10 dBm J'[ -10 dem: —
| SPURIOUS_LINE_ABS_ K ‘\4‘ f H
-20 dBm f \l -20 dbm ﬂ- {
-30 dem / '\ [ -30 dem /\ ‘fr \
-40 dBm JJ' \\ -40 dBm J E‘ W :
- 1 F W L]
e u«‘w R O || s ‘MMM
50 dem ol -60 dBm ! —rrt
o et at alaul Lo il i sl sn g Lk
70 dBm 70 dem ‘
Start 652.0 MHz 3003 pts Stop 668.0 MHz | (|| Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£52.000 MHz 662,000 MHz 100.000 kHz 661,95504 MHz -48.41 dém -35.41 d8 693.000 MHz 698.000 MHz 100.000 kHz 697.68282 MHz 19.74 dBm -10.26 dB
662.000 MHz £63.000 MHz 50.000 kHz 662.99451 MHz -23.64 dBm -10.64 dB 605,000 MH= 559,000 MHz 50.000 kHz 596, 00050 MH= Z24.51 dBm C11.61 dB
663.000 MHz 668.000 MHz 100.000 kHz 66332218 MHz 19.74 dém ~10.26 d& 699.000 MHz 709.000 MHz 100.000 kHz 699,49451 MHz -48.07 dBm -35.07 dB
'
)i il (| 2

Date: 27 NOV 2020 1831:08

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 27.NOV.2020 18:18:38

[ ] o
Sy rum :%:‘ Sp n 7
Ref Level 22.70 dBm  Offset 4.20 db Mode Auto Sweep RefLevel 22.70 dém  Offset 4.20 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr AvgPwr
20 dBmeH—Ghes . | SPURIGHECHBIEKABS . g
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
0 dBm 1 dBm
-10 deém Hfl o derm
| SPURIOUS_LINE_ABS_ \ ‘
20 dam IJ f0 dem ,H
-30 dem -30 dBm
e — -
/ w\ b
-40 dBm -40 dBm
Ld .
et
-50 dom — 50 dem T
- M“"'M
-60 dBm -60 dBm ===
v/
e
70 dgm -70 dBm
Start 652.0 MHz 3003 pts Stap 668.0 MHz ||| Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangel | RBW | Freguenc | Powerabs | ALimit
652.000 MHz 662,000 MHZ 100,000 kHz 661,98501 MHz -30.25 dem -17.25 db 693,000 MHz T 100 000 kHz T ©71 cbm -24W|
562.000 Mrz | 663.000 Mhiz 50.000 kHz £62.99550 MHz -29.23 dam -16.23d8 698.000 MHz | 699000 MHz 50.000 kHz 508,00250 MHz -30.36 dBm -17.36 de
563.000 MHz 668,000 MHz 100,000 kHz 66360689 MHz 5.23 dBm -23.77 dB 496,000 MHz 209.000 MHz 100000 kHz 559.04436 MHz ~32.44 cbm 1944 db,
e
i J1 £
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SPORTON LAB.

FCC RF Test Report

Report No. : FG003022C

LTE Band 71 / 5MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Date: 27.NOV 2020 18:18:38

] o
Spectrum | n 7
Ref Level 22.70 dbm  Offset 4.20 dB Mode Auto Sweep RefLevel 22.70 d2m  Offset 4.20 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dBmeH—Ghes L | SPURIAHECHBEKABS_. 7 F
Line _$PURIOUS INE_ABS PABS m Line SPURIOUS_LINE_ABS. PASS
10 dBm ! 10 dBm
| |
0 dem L 0 dem
| |
10 dem : : -10 dBm -
| SPURIOUS_LINE ABS_ J m‘ i
-20 dem T \ 20 dBm /Jﬁ'
-30 dem . 30 dBm
40 dBm / \’L J“‘ 40 de *ﬂ H \
- -40 dBm :
A | AN
50 dem . 50 P ’
JW;M BURTAIWU | || Squl s N L W“MI I
-60 dam = -60 dBm: iul‘ H +
Lt bt e M]‘*MLMLMMJ N TR das
70 dBm -70 dBm
Start 652.0 MHz 3003 pts Stop 668.0 MHz | (|| Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious EmiSSi"'I's | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£52.000 MHz 662,000 MHz 100,000 kHz 661,99500 MHz -47.76 dém -34.76 d 603.000 MHz 599,000 MHz 100.000 kHz 69765784 MHz 16.68 dBm -11.12 d&
857.000 MHz | 663.000 Mhz 50.000 kHz £62.99950 Miiz -22.53 dém -9.63 dB 698.000 MHz | 699.000 MHz 50.000 kHz 508,00080 MHz -24.89 dbm -11.89 db
563.000 MHz 658,000 MHz 100,000 kHz 663,34215 MHz 19.63 dBm -10.17 d& 595,000 M= 305,000 M 100.000 ke 295 32468 Mie ~a5.03 dam s endn
S
.
] [ ] i 7 Y

Date: 27 NOV 2020 183219

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spe n v
Ref Level 22.70 dbm  Offset 4.20 dB Mode Auto Sweep RefLevel 22.70 dém  Offset 4.20 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dEmRH—Ghesk . | SPURIGHECHBIEKABS . g
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10dBm
B et P ey nstird Bt
0 dBm M dBm [
-10 dam Hfl o derm ‘
| SPURIOUS_LINE_ABS_ |
20 dem f 20 dem L
-30 dem 30 dem
P L
— P
-40 dBm -40 dBm
S0 dey "’J S0 d: 4
S0 dom -50 dBm =
-
//_,—” M"N—,_ -
-60 dBm — -50 dBm =
_.-—//
70 dam -70 dBm
Start 652.0 MHz 3003 pts Stap 668.0 MHz ||| Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
552.000 MRz 662,000 MHz 100,000 kHz £61,07502 MRz -30.15 dBm -17.15 d& 693,000 MHz 595,000 MHz 100 000 kHz 505, £8452 MHZ 4 54 cBm ~2%.46 0B
562.000 Mrz | 663.000 Mhiz 50.000 kHz 662.99750 MHz -29.14 dam -16.14 d8 698.000 MHz | 699000 MHz 50.000 kHz 508,00250 MHz -32.39 dBm -19.309 de
563.000 MHz 558,000 MHz 100.000 kHz 56373177 MHz 5.33 dBm -23.67 dB £99.000 MHz 709.000 MHz 100.000 kHz £99,01499 MHz -33.23 dBm -20.23 dB
.
I J1 L i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG003022C

LTE Band 71 / 10MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 23.70 dBm  Offset 4.20 dB

SGL Count 100/100

Mode Auto Sweep

Sp n [va]

Ref Level 22,70 dém  Offset 4.20 dB Mode suto Sweep
SGL Count 100/100

Date: 27.NOV 2020 18:41:56

@1 AvgPwr (@1 avgPwr

20 chifiL Gheck BARS | SPURIAWEGHBEKABS T
Line _$PURIOUS INE_ABS PABS r] Line SPURIOUS_LINE_ABS. PASS ﬂ

10 dem 10dem / \

0 dBém [ \ 0 dem ) \

-10 dBrm f l -10 dem -

| SPURIOUS_LINE_ABS_ / “«W lﬂlr '\"{

20 dam ¥ Ml" 20 dem o \

30 dem / 'l«\ 30 dem

-40 dBm i H']'k fﬁl -40 dBm f(\\ \

-50 dBm L 3 Mlv -50 dém 2 LJJ\'L

ff PN P AN VAN WP, e ‘(‘l“\r N
-60 dBm e -60 dBm =
s sicpa? |

70 dem -70 dBm

Start 652,0 MHz 3003 pts Stop 673.0 MHz | (|[Start 688.0 MHz 3003 pts Stop 709.0 MHz

purious E'"i“i'"l‘s | | | Spurious Emissions

Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
652.000 MHz £62.000 MHz 100.000 kHz 661,96503 MHz -48.60 dém -35.50 d& 688.000 MHZ ﬁsﬁ%mz 100.000 kHz eg‘?ﬁ MAz 18.64 dBm -uwl
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1.000 GHz 3.000 GHz 1.000 MHz 1.32717 GHz -45.71 dBm -32.71 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.32717 GHz -45.04 dBm -32.04 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.37091 GHz -52.67 dBm -39.67 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.98675 GHz -52.69 dBm -39.69 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.27876 GHz -50.03 dBm -37.03 db 5.000 GHz 7,000 GHz 1.000 MHz 6.87878 GHz -40,83 dBm -36.83 d&
hid bl
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Date: 27 NOV 2020 18:18:02

Middle Channel / QPSK

Middle Channel / 16QAM

Date: 27.NOV. 2020 18.20.58

Date: 27.NOV.2020 182118
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Start 30.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 652.000 MHz 100.000 kHz 633.81559 MHz -65.30 dBm -52,30 dB 30.000 MHz 652.000 MHz 100.000 kHz 648.42529 MHz -65.15 dBm -52.15 dB
709,000 MHz 1.000 GHz 100.000 kHz 925.43307 MHz -64,67 dBm -51,67 dB 709,000 MHz 1,000 GHz 100.000 kHz 966.42308 MHz -64.49 dBm -51,49 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.35716 GHz -45.03 dBm -32.03 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.35716 GHz -44.10 dBm -31,10 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.30492 GHz -52.56 dBm -39.56 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.34341 GHz -52.76 dBm -39.76 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.91227 GHz -49.88 dBm -36.88 dB 5.000 GHz 7,000 GHz 1.000 MHz 6.89128 GHz -50.06 dBm -37.06 d&
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LTE Band 71 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 27 NOV 2020 182916

Date: 27 NOV 2020 18:29:38
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Ref Level 0.00 dém Offset 4.20 dg Mode Auto Sweep Ref Level 0,00 dBm Offset 4.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Limit Tmrk Paks Limit fheck PARS
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Start 30.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 652.000 MHz 100.000 kHz 196.14643 MHz -65.32 dBm -52,32 dB 30.000 MHz 652.000 MHz 100.000 kHz 201.74163 MHz -65.29 dBém -52.29 dB
709,000 MHz 1.000 GHz 100.000 kHz 710.88961 MHz -60,90 dBm -47,90 dB 709,000 MHz 1,000 GHz 100.000 kHz 914.67682 MHz -64.69 dBm -51,69 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.38715 GHz -44.58 dBm -31.58 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.38715 GHz -44.84 dBm -31.684 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.24794 GHz -52.59 dBm -39.59 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.36391 GHz -52.52 dBm -39.52 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.80330 GHz -50.08 dBm -37.08 db 5.000 GHz 7,000 GHz 1.000 MHz 6.82029 GHz -50.00 dBm -37,00 d&
{ 1 J o ( )it J o

LTE Band
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Lowest Channel / 16QAM

Date: 27.NOV. 2020 184228
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‘ n k= pe o
Ref Level 0.00 dBm Offset 4.20 dg Mode Auto Sweep Ref Level 0,00 dém Offset 4.20 d& Mode Auto Sweep
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Start 30.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 652.000 MHz 100.000 kHz 633.50475 MHz -65.27 dBm -52.27 dB 30.000 MHz 652.000 MHz 100.000 kHz 612.98901 MHz -65.37 dém -52,37 dB
709,000 MHz 1.000 GHz 100.000 kHz 991.71479 MHz -64,63 dBm -51,63 dB 709,000 MHz 1,000 GHz 100.000 kHz 977.17932 MHz -64.48 dBm -51.48 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.32767 GHz -44.84 dBm -31.84 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.32767 GHz -46.38 dBm -33.38 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.38290 GHz -52,33 dBm -39,33 dB 3.000 GHz 5.000 GHz 1.000 MHz 4.97376 GHz -52,55 dém -39,55 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.871268 GHz -49.83 dBm -36.83 dB 5.000 GHz 7.000 GHz 1.000 MHz 6.72132 GHz -49.93 dBm -36.93 dB
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SPORTON LAB.
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LTE Band 71 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Dater 27 NOV 2020 18:47:17

Spectrum u%;" Sp ué]
Ref Level 0.00 dém Offset 4.20 dg Mode Auto Sweep Ref Level 0,00 dBm Offset 4.20 dB Mode Auto Sweep
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Start 30.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 652.000 MHz 100.000 kHz 207.95852 MHz -65.28 dBm -52.28 dB 30.000 MHz 652.000 MHz 100.000 kHz 648.11444 MHz -65.07 dém -52.07 d&
709,000 MHz 1.000 GHz 100.000 kHz 902.46703 MHz -64,64 dBm -51.64 dB 709,000 MHz 1,000 GHz 100.000 kHz 914.09540 MHz -64.62 dBm -51,62 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.35266 GHz -45.05 dBm -32.05 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.35266 GHz -44.39 dBm -31,39 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.98925 GHz -52.75 dBm -39.75 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.39590 GHz -52.68 dBm -39.68 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.87978 GHz -49,92 dBm -36.92 dB 5.000 GHz 7,000 GHz 1.000 MHz 6.99725 GHz -50,13 dBm -37.13 d&
_— _—
{ 1 J L] ( )it J o

Date: 27 NOV 2020 18:46:50

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 27.NOV. 2020 185212

Spectrum S
Ref Level 0.00 dBm Offset 4.20 dg Mode Auto Sweep Ref Level 0,00 dém Offset 4.20 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Start 30.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 652.000 MHz 100.000 kHz 639.41079 MHz -65.29 dBm -52.29 dB 30.000 MHz 652.000 MHz 100.000 kHz 636.61319 MHz -65.11 dBém -52,11 dB
709,000 MHz 1.000 GHz 100.000 kHz 971.07443 MHz -64,32 dBm -51,32 dB 709,000 MHz 1,000 GHz 100.000 kHz 976.30719 MHz -64.45 dBm -51.45 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.37766 GHz -45.01 dBm -32.01 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.37766 GHz -44.37 dBm -31,37 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.99275 GHz -52.39 dBm -39.39 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.40440 GHz -52.75 dBm -39.75 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.82620 GHz -49.85 dBm -36.85 dB 5.000 GHz 7,000 GHz 1.000 MHz 6.72932 GHz -40,97 dBm -36.97 d&
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LTE Band 71 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Dater 27 NOV 2020 19:16:29

Date: 27 NOV 2020 19:09:55

n | sp a2
Ref Level 0.00 dém Offset 4.20 dg Mode Auto Sweep Ref Level 0,00 dBm Offset 4.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 652.000 MHz 100.000 kHz 651.84458 MHz -65.04 dBm -52.04 dB 30.000 MHz 652.000 MHz 100.000 kHz 182.46927 MHz -65.41 dBm -52.41 dB
709,000 MHz 1.000 GHz 100.000 kHz 846.94156 MHz -64,55 dBm -51,55 dB 709,000 MHz 1,000 GHz 100.000 kHz 927.17732 MHz -64.65 dBm -51,65 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.32817 GHz -44.90 dBm -31.90 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.32817 GHz -45.19 dBm -32,19 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.32392 GHz -52.40 dBm -39.40 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.12297 GHz -52.65 dBm -39.65 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.69633 GHz -50.03 dBm -37.03 db 5.000 GHz 7,000 GHz 1.000 MHz 6.99075 GHz -50.10 dBm -37,10 d&
{ 1 J o ( )it J o

Middle Channel / QPSK

Middle Channel / 16QAM
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 652.000 MHz 100.000 kHz 351.87956 MHz -65.23 dBm -52.23 dB 30.000 MHz 652.000 MHz 100.000 kHz 267.32984 MHz -65.40 dBém -52.40 dB
709,000 MHz 1.000 GHz 100.000 kHz 912.35115 MHz -64,63 dBm -51,63 dB 709,000 MHz 1,000 GHz 100.000 kHz 962.93457 MHz -64.60 dBm -51,60 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.34816 GHz -44.75 dBm -31.75 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.34816 GHz -46.25 dBm -33.25dB
3.000 GHz 5.000 GHz 1.000 MHz 4.36941 GHz -52.73 dBm -39.73 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.37941 GHz -52,59 dBm -39.59 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.86028 GHz -50.02 dBm -37.02 db 5.000 GHz 7,000 GHz 1.000 MHz 6.96126 GHz -50.05 dBm -37.05 d&
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LTE Band71 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Dater 27 NOV 2020 19:27:06

Date: 27 NOV 2020 19:29:27
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Ref Level 0.00 dém Offset 4.20 dg Mode Auto Sweep Ref Level 0,00 dBm Offset 4.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit Tmrk Paks Limit fheck PARS
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS
-10 4 -10 dEHE—
5_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
‘ 50 dem | | __
-60 dBm
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 652.000 MHz 100.000 kHz 641.27586 MHz -65.15 dBm -52,15 dB 30.000 MHz 652.000 MHz 100.000 kHz 646.87106 MHz -65.26 dBém -52.26 dB
709,000 MHz 1.000 GHz 100.000 kHz 931.82867 MHz -64,65 dBm -51,65 dB 709,000 MHz 1,000 GHz 100.000 kHz 933.86364 MHz -64.59 dBm -51,59 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.36816 GHz -43.80 dBm -30.80 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.36816 GHz -43.85 dBm -30.85 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.96976 GHz -52.71 dBm -39.71 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.33392 GHz -52,59 dBm -39.59 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.84520 GHz -50.06 dBm -37.06 dBb 5.000 GHz 7.000 GHz 1.000 MHz 6.85529 GHz -49.99 dBm -36.99 d&
{ 1 J o ( )it J o

LTE Band
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Lowest Channel / 16QAM
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Date: 27.NOV.2020 19.38.00

‘ n k= pe o
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 652.000 MHz 100.000 kHz 649.97951 MHz -65.16 dBm -52,16 dB 30.000 MHz 652.000 MHz 100.000 kHz 200.49825 MHz -65.42 dBm -52.42 dB
709,000 MHz 1.000 GHz 100.000 kHz 930.66583 MHz -64,43 dBm -51,43 dB 709,000 MHz 1,000 GHz 100.000 kHz 905. 66484 MHz -64.55 dBm -51,55dB
1.000 GHz 3.000 GHz 1.000 MHz 1.32867 GHz -44.35 dBm -31.35dB 1.000 GHz 3.000 GHz 1.000 MHz 1.32867 GHz -45.74 dBm -32.74 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.37941 GHz -52,58 dBm -39,58 dB 3.000 GHz 5.000 GHz 1.000 MHz 4.34991 GHz -52,59 dém -39,50 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.80980 GHz -49.72 dBm -36.72 dB 5.000 GHz 7.000 GHz 1.000 MHz 6.82679 GHz -50.01 dBm -37.01 dB
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LTE Band 71 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Dater 27 NOV 2020 19:42:57

Date: 27 NOV 2020 19:43:35

Spectrum u%;" Sp ué]
Ref Level 0.00 dém Offset 4.20 dg Mode Auto Sweep Ref Level 0,00 dBm Offset 4.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 652.000 MHz 100.000 kHz 348.14943 MHz -65.41 dBm -52.41 dB 30.000 MHz 652.000 MHz 100.000 kHz 638.16742 MHz -65.28 dBém -52.28 dB
709,000 MHz 1.000 GHz 100.000 kHz 983.57493 MHz -64,56 dBm -51,56 dB 709,000 MHz 1,000 GHz 100.000 kHz 931.82867 MHz -64.50 dBm -51,50 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.34366 GHz -45.10 dBm -32.10 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.34366 GHz -44.65 dBm -31.65 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.36341 GHz -52.54 dBm -39.54 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.24044 GHz -52.71 dBm -39.71 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.88428 GHz -49.85 dBm -36.85 dB 5.000 GHz 7,000 GHz 1.000 MHz 6.83129 GHz -49.98 dBm -36.98 d&
_— _—
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Highest Channel / QPSK

Highest Channel / 16QAM

Date: 27.NOV. 2020 19.48.14

Date: 27.NOV.2020 19.48.47

Spectrum S
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SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 652.000 MHz 100.000 kHz 199.56572 MHz -65.25 dBm -52.25 dB 30.000 MHz 652.000 MHz 100.000 kHz 193.97051 MHz -65.20 dBém -52.20 dB
709,000 MHz 1.000 GHz 100.000 kHz 903.04845 MHz -64,50 dBm -51,50 dB 709,000 MHz 1,000 GHz 100.000 kHz 973.40010 MHz -64,52 dBm -51,52 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.35866 GHz -43.85 dBm -30.85 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.35866 GHz -44.05 dBm -31.05 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.39140 GHz -52.57 dBm -39.57 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.16196 GHz -52.43 dBm -39.43 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.87028 GHz -49,93 dBm -36.92 dB 5.000 GHz 7,000 GHz 1.000 MHz 6.74781 GHz -49.58 dBm -36.58 di
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Frequency Stability|
Test Conditions LTE Band 71 (QPSK) / Middle Channel Limit
BW 20MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0030
40 Normal Voltage 0.0015
30 Normal Voltage 0.0008
20(Ref.) Normal Voltage 0.0015
10 Normal Voltage 0.0002
0 Normal Voltage 0.0014
-10 Normal Voltage 0.0004 PASS
-20 Normal Voltage 0.0046
-30 Normal Voltage 0.0019
20 Maximum Voltage 0.0026
20 Normal Voltage 0.0003
20 Battery End Point 0.0006
Note:

1. Normal Voltage =3.3 V. ; Battery End Point (BEP) =3.135 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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